
 
 

 
City of Meridian Wastewater 
Resource Recovery Facility 

Plan 
Prepared for  

C i ty  of  Mer id ian 
Meridian,  Idaho 

December 19,  2018 



STATE OF IDAHO

DEPARTMENTOF
ENVIRONMENTAL QUALIry

1445 North Orchard o Boise, ldaho 63766 . (208) 973-0550
www.deq.idaho.gov

January 7,2019

C.L. "Butch" Otter, Governor
John H. Tippets, Director

A

Mr. Clint Dolsby, P.E.
Assistant City Engineer
33 E. Broadway Ave. Suite 200
Meridian Idaho 83642

RE: City of Meridian (Ada County)
Wastewater Resource Recovery Facility - Facility plan Update

Dear Mr. Dolsby:

The referenced project appears to meet State of Idaho standards and is approved based on the
conditions listed below.

L PROJECT SPECIFIC CONDITIONS:
[...]
Table 4-35. Summary of Projected Digester Gas Flows for SMAD (scfm) a, b ..................................... 4-33 

Table 4-36. SMAD Major Equipment List a ........................................................................................... 4-34 

Table 4-37. AGAD Digestion Design Criteria ........................................................................................ 4-35 

Table 4-38. Digester Sizing Summary for AGAD a ................................................................................ 4-35 

Table 4-39. Summary of Projected Digester Gas Flows for AGAD (scfm) a, b ...................................... 4-36 

Table 4-40. AGAD Major Equipment List a ............................................................................................ 4-36 

Table 4-41. Centrifuge Dewatering Sizing and Performance Summary a, b ........................................ 4-38 



Wastewater Resource Recovery Facility Plan Table of Contents

 

 
viii 

Resource Recovery Facility Plan 

Table 4-42. Summary of Centrifuge Dewatering Performance ........................................................... 4-38 

Table 4-43. Dewatering Major Equipment List a .................................................................................. 4-38 

Table 4-44. Fermenter Capital Project Cost Estimates ....................................................................... 4-39 

Table 4-45. Solids Thickening Alternatives Capital Project Cost Estimates ....................................... 4-39 

Table 4-46. Digestion Alternatives Capital Project Cost Estimates .................................................... 4-39 

Table 4-47. Solids Dewatering Alternatives Capital Project Cost Estimates ...................................... 4-40 

Table 6-1. NPDES Permit Schedule of Compliance Deadlines ............................................................. 6-1 

Table 6-2. Meridian WRRF Capital Improvement Plan .......................................................................... 6-3 

Table 6-3. CIP Estimates of Total Cost ................................................................................................... 6-9 

 
  



Wastewater Resource Recovery Facility Plan Table of Contents

 

 
ix 

Resource Recovery Facility Plan 

List of Abbreviations 

°F degree(s) Fahrenheit 

A2O anaerobic-anoxic-oxic 

AGAD acid-gas anaerobic digestion 

BC Brown and Caldwell 

BNR biological nutrient removal 

BOD biochemical oxygen demand 

CIP capital improvements plan 

City City of Meridian 

CMAD conventional mesophilic anaerobic 
digestion 

CNG compressed natural gas 

COMPASS Community Planning Association 

d day(s) 

DAFT dissolved air flotation thickener 

DO dissolved oxygen 

EQ equalization 

EPA United States Environmental Protection 
Agency 

FPS fermented primary sludge 

ft2 square foot/feet 

ft3 cubic foot/feet 

gal gallon(s) 

gpcpd gallons per capita per day 

gpd gallon(s) per day 

gpm gallon(s) per minute 

GT gravity thickening 

H2S hydrogen sulfide 

HFO hydrous ferric oxide  

HLR hydraulic loading rate 

HRT hydraulic retention time 

hr hour(s) 

IDAPA Idaho Administrative Procedures Act 

IDEQ Idaho Department of Environmental 
Quality 

IPDES Idaho Pollutant Discharge Elimination 
System 

J-U-B J-U-B Engineers, Inc. 

kW kilowatt 

L liter(s) 

lb pound(s)  

MBR membrane bioreactor 

mg milligram(s) 

mgd million gallon(s) per day 

mg/L milligrams per liter 

mL milliliters 

MLR mixed liquor recycle  

N nitrogen 

NH4-N ammonia-nitrogen 

NO2-N nitrite-nitrogen 

NO3-N nitrate-nitrogen 

NOx-N nitrate+nitrite-nitrogen 

NPDES National Pollutant Discharge Elimination 
System  

NPW non-potable water 

NRCS Natural Resource Conservation Service 

NTU Nephelometric Turbidity Units 

O&M operations and maintenance 

OLR organic loading rate 

P phosphorus 

PFRP process to further reduce pathogens 

Plan Meridian WRRF Facility Plan 

PO4-P Phosphate-phosphorus 

PRV pressure relief valve 

PS primary sludge 

RAS return activated sludge 

RDT rotary-drum thickener 

RIN renewable identification number 

scf standard cubic foot/feet 

scfm standard cubic foot/feet per minute 

SE secondary effluent 

SLR solids loading rate 

SMAD staged mesophilic anaerobic digestion 

SMP Sewer Master Plan 

SND simultaneous nitrification and 
denitrification  

SOR surface overflow rate 

SRT solids retention time 



Wastewater Resource Recovery Facility Plan Table of Contents

 

 
x 

Resource Recovery Facility Plan 

TAD thermophilic anaerobic digestion 

TAZ traffic analysis zones 

TBEL technology-based effluent limitations 

THP thermal hydrolysis process 

TKN total Kjeldahl nitrogen  

TMDL total maximum daily loads 

TN total nitrogen 

TP total phosphorus 

TS total solids 

TSS total suspended solids 

TWAS thickened waste activated sludge 

UV ultraviolet 

VFA volatile fatty acid 

VS volatile solids 

VSR volatile solids reduction 

WAS waste activated sludge 

WGB waste gas burner 

WRRF water resource recovery facility 

 

 



 

 

 
1-1 

Resource Recovery Facility Plan 

Section 1 

Introduction/Purpose 
The City of Meridian (City) is faced with the significant decision of how to best manage its wastewater 
in light of increasingly strict regulatory requirements and a fast-growing service population. Each of 
these factors will place increasing demands on the Meridian Wastewater Resource Recovery Facility 
(WRRF) and will require investments in the WRRF to maintain the City’s desired level of service 
expectations. Acknowledging the importance and magnitude of this investment, the City retained 
Brown and Caldwell (BC) to develop a long-term framework for investments in the Meridian WRRF 
that cost-effectively enables the City’s strategic priorities while limiting future risk. This framework is 
commonly referred to as a Facility Plan. The purpose of the Meridian WRRF Facility Plan (Plan) is to 
describe this long-term vision and bring increased clarity to nearer-term investments and to meet a 
required compliance activity as directed by the City’s NPDES permit.  

The Idaho Administrative Code establishes the requirements of the facility planning process (Idaho 
Administrative Procedures Act [IDAPA] 58.01.16) that all facility plans must address the hydraulic 
and treatment capacity of future wastewater treatment system upgrades. In addition, all plans must 
address project financing as well as maintenance and operation considerations for the proposed 
modifications to meet the requirements to treat flows and loads from the current and often potential 
future service areas covered by the treatment facility. This Plan must be submitted to the Idaho 
Department of Environmental Quality (IDEQ) for approval prior to any design documents for any 
specific project related to the Plan.  

As the City of Meridian provides wastewater treatment services to the residents and businesses 
within the Meridian service area, this plan describes the existing and future treatment requirements 
to continue to meet the demands of their customers. As such, the primary purpose of this document 
is to prepare and evaluate treatment system expansion alternatives and recommended options and 
planning level costs to guide the City in future capital improvements planning. The secondary 
purpose of the document is to prepare the documentation necessary for the City to present for 
regulatory authority approval. 

The City needs to complete this project to determine wastewater expansion requirements that 
respond to unprecedented growth in the planning area in a cost-effective manner while also 
complying with challenging current and future regulatory requirements for phosphorus and 
ammonia. 



 

 

 
2-1 

Resource Recovery Facility Plan 

Section 2 

Existing Conditions 
2.1 City Planning Area 
The City is located in southwest Idaho, approximately 32 miles east of Oregon and approximately 
110 miles north of Nevada. The City is located in Ada County and is central to the Boise Metropolitan 
Area. The City covers an area of approximately 27 square miles. While the largest customer class is 
residential, City government encourages economic growth and is home to a variety of business types, 
including high-tech companies and local artisan shops. The current collections system planning 
boundary area is approximately 70 square miles as detailed in the 2015 Collection System Flow 
Monitoring Program for the City of Meridian (Murray, Smith, and Associates, Inc. 2016). The City 
operates a gravity collection system of approximately 410 miles in length with pipe diameter sizes 
ranging between 4- to 42-inches. 

The City’s area of impact is the future planning area that describes anticipated future annexation 
and development areas. The 2012 Wastewater Facility Plan (CH2M Hill and HDR, Inc., 2012) 
considered the future service area equivalent to the area of impact; this approach is still considered 
applicable for the WRRF Facility Plan Update. Historically, the City’s area of impact was comprised of 
mostly agricultural land. In recent decades, residential and commercial uses have grown significantly 
and now represent the majority of the area of impact. The Meridian WRRF will continue to be a 
singular treatment approach serving the City through the planning period.  

2.2 Description of Existing Treatment Facilities 
The Meridian WRRF is a secondary treatment facility that uses conventional aerated activated sludge 
units for biological oxidation of the wastewater. The secondary treatment system was designed to be 
capable of biological nutrient removal (BNR) operation for removal of both nitrogen (N) and 
phosphorus (P). Per the City’s current design documentation, the existing total rated hydraulic (peak 
hour) and process (peak month, 12-degree Celsius [°C] bioreactor temperature) capacity is 15.8 
million gallons per day (mgd) and 10.2 mgd, respectively. 

2.2.1 Liquid Stream Process  

Figures 2-1 and 2-2 show the overall process flow schematic for the existing treatment facility, while 
design data for the major unit processes are given in Table 2-1. For Figure 2-2, solids streams are 
shown as green dashed lines while liquid streams are shown as solid blue lines. Raw wastewater 
enters the WRRF headworks by gravity and flows through the screens. The screens remove large 
objects and floating material that could damage downstream processes. The influent then is lifted by 
the existing headworks screw lift pumps to the vortex grit removal tanks. The screened and degritted 
wastewater flow is then split between the two primary sedimentation tanks for primary treatment. 
Collected screenings and grit are hauled to landfill. Primary effluent then is gravity fed to the 
secondary pump station, which lifts the flow into Aeration Basins 1 through 4. Primary clarifier sludge 
is pumped to the fermenter and scum is pumped to the digesters.  

The secondary treatment system currently consists of four aeration basins designed to operate in an 
anaerobic-anoxic-oxic (A2O) process configuration. This configuration is capable of nitrification, 
denitrification, and biological phosphorus removal. The existing aeration basins are split into zones 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-2 

Resource Recovery Facility Plan 

by concrete baffle walls to facilitate the A20 process for N and P removal. Mixing in 
anaerobic/anoxic/swing selector cells is provided by submerged medium-speed mixers, while 
aeration and mixing in the aerobic zones and swing zones is provided by centrifugal blowers and 
fine-pore disc diffusers. Return Activated Sludge (RAS) from Secondary Clarifiers 4 and 5 flows by 
gravity to the RAS denitrification basin, where it is pumped back to the head of the aeration basins. 
RAS from Secondary Clarifier 3 is pumped to the RAS denitrification basin. Mixed liquor exits the 
aeration tanks and flows via gravity to the secondary clarifier splitter box, which splits the flow into 
Secondary Clarifiers 3 through 5 for solids separation.  

The secondary effluent from the plant is sent to tertiary filters for filtration of additional solids. 
Filtration is achieved via cloth disc filters (Filters 1, 2, 3, and 4). This is done for production of 
reclaimed water for use around the City. From tertiary filtration, the effluent then flows to post-
aeration basins to increase the dissolved oxygen (DO) concentration prior to discharge. The aerated 
effluent is then directed to disinfection channels, where in-channel ultraviolet (UV) lamps are used 
for disinfection prior to discharge to Fivemile Creek or the reclaimed water pump station. The City is 
also authorized to discharge to the Boise River through a secondary outfall, though this outfall has 
not been used in recent years and would require significant upgrades before use. 

 
Figure 2-1. Meridian WRRF liquids process flow diagram 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-3 

Resource Recovery Facility Plan 

 
Figure 2-2. Meridian WRRF solids process flow diagram 

2.2.2 Solids Handling 

Primary sludge is pumped to a fermenter, where the solids are fermented to produce volatile fatty 
acids (VFAs) to facilitate the BNR processes. The fermented solids are then thickened, with the 
thickened primary sludge then pumped to anaerobic mesophilic digestion while carbon-rich 
fermentate is directed to the aeration basins. Waste activated sludge (WAS) is pumped to the 
dissolved air flotation thickeners (DAFTs) for thickening before digestion. The DAFT uses an air 
pressurization system to inject pressurized, aerated water into the bottom of a circular tank. The 
dissolved air promotes WAS solids to float to the surface of the tank and thicken in the float layer, 
which is then skimmed off into a collection pit. DAFT subnatant is returned to the influent screen 
channels through the plant drain pump station. The thickened waste activated sludge (TWAS) exits 
the DAFTs and is combined with thickened primary sludge and added to two mesophilic digesters 
operating in parallel. Stabilized biosolids from the two mesophilic digesters are stored in an 
unheated solids holding tank prior to dewatering. The stabilized biosolids are then dewatered by 
centrifuges, and the centrate is equalized in the centrate storage tanks prior to being returned to the 
RAS denitrification basin. The centrate stream can contain high concentrations of ammonia and 
phosphorus that will increase the nutrient load to the biological secondary treatment system. 
Dewatered biosolids from the centrifuges are stored onsite in asphalt drying beds prior to landfill 
disposal.  

The Meridian WRRF uses chemicals to minimize formation of struvite in the dewatering centrifuges. 
The City achieves some struvite control through addition of ferric chloride upstream of the centrifuge, 
while ferric is also added upstream of digestion for hydrogen sulfide control. The struvite control 
facility includes a small chemical feed building and a 6,600-gallon chemical storage tank; a chemical 
feed line transports chemical to both the digester feed and centrifuge feed lines. 

A summary of the major unit processes and equipment at the Meridian WRRF are listed in Table 2-1. 
 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-4 

Resource Recovery Facility Plan 

Table 2-1. Major Processes and Equipment Design Data 
Process Element Number of Units Design Data 

Fine screen 

Size 

 Capacity, each, mgd 

Size 

 Capacity, each, mgd 

3 

2 
 

1 

 

4 mm step screen 

11 

1 in. manual bar rack 

11 

Headworks lift pumps 
 Capacity, each, mgd 

5 

 

Archimedes vertical screw 

4.5 

Grit removal 

Grit removal chamber 1 

 Diameter, ft 

 Capacity, mgd 

Grit removal chamber 2 

 Diameter, ft 

 Capacity, mgd 

Grit classifier 

 Capacity, mgd of influent flow 

 

1 

 

 

1 

 

 

1 

 

 

Vortex 

7 

6 

Vortex 

12 

12 

 

18 

Primary sedimentation 

Primary sedimentation tanks (hydraulic, peak hour) 

 Diameter, ft 

 Sidewater depth, ft 

 SOR @ 7.0 mgd (1 clarifier in service) 

 SOR @ 15.8 mgd (1 clarifier in service) 

Raw sludge pumps 

 Capacity, each, gpm 

2 

 

 

 

 

2 

 

15.1 mgd rated, each 

80 

12 

1,392 gpd/ft2 

3,143 gpd/ft2 

Recessed impeller 

250 

Secondary pump station 
 Capacity, each, mgd 

4 

 

Submerged centrifugal 

8 

Aeration basins 

Treatment trains 

 Max month treatment capacity, each, mgd 

 Volume, total each, Mgal 

 Sidewater depth, ft 

Aeration blowers 

 Capacity, each, scfm 

Aeration blowers 

 Capacity, each, scfm 

 

4 

 

 

 

2 

 

1 

 

 

 

2.52 (largest secondary clarifier offline) 

0.63 

14 

Variable-speed turbo air 

5,600 

Multistage centrifugal 

3,600 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-5 

Resource Recovery Facility Plan 

Table 2-1. Major Processes and Equipment Design Data 
Process Element Number of Units Design Data 

Secondary clarifiers 

Clarifiers 4 and 5 

 Diameter, ft 

 Sidewater depth, ft 

 Sludge removal mechanism type 

 Peak hour SOR, gal/d/ft2 

 Solids loading rate, lb/d/ft2 

 Clarifier capacity, each (SOR), mgd 

Clarifier 3 

 Diameter, ft 

 Sidewater depth, ft 

 Sludge removal mechanism type 

 Peak hour SOR, gal/d/ft2 

 Solids loading rate, lb/d/ft2 

 Clarifier capacity (based on SOR), mgd 

RAS pumps 

 Clarifier 3 capacity, each, gpm 

 RAS denitrification basin pumps 

WAS pumps 

 Capacity, each, gpm 

 

2 

 

 

 

 

 

 

1 

 

 

 

 

 

 

 

2 

3 

 

2 

 

 

100 

14.5 

Spiral blade rake, gravity RAS 

1,200 

36.5 

9.4 

 

80 

12 

Spiral blade rake, pumped RAS 

1,200 

36.5 

6.0 

 

460 

2,000 

 

250 

Tertiary filtration 

 Type 

 Filter 1, 2, and 4 capacity, peak, each, mgd 

 Filter 3 capacity, peak, mgd 

4 

 

 

Cloth media 

6.0 

11 

UV disinfection  

Channels 

 Peak Hour Capacity, total, mgd 

 Peak Hour Capacity, firm, mgd 

UV lamps 

 Lamps per bank, Channels 1 & 3/2 & 4 

 Banks per channel, Channels 1 & 3/2 & 4 

 

4 

 

 

 

136/30 

3/2 

 

 

30 

22.5 

 

 

 

Effluent flow measurement 

 36-inch Parshall Flume 

Fivemile Creek outfall 

 48-inch pipe 

 

1 

 

1 

 
 

Fermenter 
Volume, Mgal 

 Gravity thickener 
Diameter, ft 
Sidewater depth, ft 

 

1 

 

1 

 

 

0.129 

 

40 

10 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-6 

Resource Recovery Facility Plan 

Table 2-1. Major Processes and Equipment Design Data 
Process Element Number of Units Design Data 

Dissolved air flotation thickener 

 Diameter, ft 

 Sidewater depth, ft 

 Solids loading capacity, each, lb/d 

TWAS pumps 

 Pump 1 capacity, gpm 

 Pumps 2 and 3 capacity, gpm 

2 

 

 

 

 

1 

2 

 

20 

8 

15,700 (based on 50 lb/d/ft2) 

Pump 1 = rotary lobe, pumps 2 and 3 = hose 

90 

75 

Mesophilic anaerobic digesters  

 Volume, each, Mgal 

2 

 

Primary 

0.8 

Solids storage anaerobic digester  

 Volume, Mgal 

1 

 

Secondary/storage 

0.507 

Centrifuges 

 Flow capacity, each, gpm 

 Solids capacity, each, lb/hr 

2 

 

 

120 

1,750 

Centrate equalization tanks 

 Normal operating volume, Mgal 
Mixer type 

Centrate pumps 
Pump capacity, each, gpm 

2 

 

 

3 

 

0.107 

Tank shark 

Progressing cavity 
125 

2.3 Current Facility Upgrades for Headworks and Liquid Stream 
Improvements 

The Meridian WRRF Headworks Capacity Expansion project will provide new preliminary treatment 
processes, including raw influent pumping, headworks screening, and grit removal, prior to primary, 
secondary, and tertiary treatment that will be installed as part of the Liquid Stream Expansion 
project. These new wastewater facilities will be located to the west and north of the existing plant 
facilities, as shown in Figure 2-3. The existing headworks contains influent pumps (Archimedes 
screw-type) that cannot easily be modified or retrofit to reach the new treatment processes that will 
be constructed as part of the Liquid Stream Expansion project. Additionally, the existing influent 
pumps, screening equipment, and grit removal do not have adequate hydraulic capacity to handle 
future inflows. These combined limitations to the existing headworks facilities drove the need for 
headworks capacity expansion.  

The Preliminary Engineering Report for the Headworks Capacity Expansion project was completed in 
July 2016, with final design documents completed in January 2017. Construction began on the 
project in June 2017, and it is scheduled for completion in January 2019.  



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-7 

Resource Recovery Facility Plan 

 
Figure 2-3. Facilities currently under construction at the Meridian WRRF 

Driven by City population growth and new, stringent NPDES permit limitations on effluent ammonia 
and phosphorus, the Liquid Stream Capacity Expansion project will construct new primary and 
secondary treatment processes to integrate with the existing WRRF process. New tankage elements 
will include two primary clarifiers, four aeration basins, and two secondary clarifiers. New buildings 
include the Primary Sludge Pump Station, Aeration Blower Building 2, RAS Transfer Station, Chemical 
Feed Building 2, and RAS/WAS Station 2. The Preliminary Engineering Report for the project was 
completed in December 2015, with final design documents completed in August 2016. Project 
construction began in January 2017 and is scheduled for completion in July 2019.  

The Liquid Stream Capacity Expansion is based on 15 mgd maximum month and 30.2 mgd peak 
hour flow rates, along with the interim NPDES permit requirements summarized in Section 2.4. The 
raw influent design criteria are summarized in Table 2-2. 
 

Table 2-2. Liquid Stream Capacity Raw Influent Flow and Load Design Criteria 
Parameter Units Design Criteria 

Influent Flows 
Average annual mgd 13.0 

Maximum month mgd 15.0 

Peak hour mgd 30.2 

Buildout peak 
hour 

mgd 63.6 

Influent BOD Loadings 
Average annual lb/day 28,600 

Maximum month lb/day 36,900 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-8 

Resource Recovery Facility Plan 

Table 2-2. Liquid Stream Capacity Raw Influent Flow and Load Design Criteria 
Parameter Units Design Criteria 

Influent TSS Loadings 
Average annual lb/day 28,200 

Maximum month lb/day 36,400 
Influent TKN Loadings 

Average annual lb/day 5,180 

Maximum month lb/day 5,810 
Influent TP Loadings 

Average annual lb/day 700 

Maximum month lb/day 900 
 

The improvements associated with the Headworks and Liquid Stream Capacity Expansion projects 
are described in further detail below.  

2.3.1 Headworks Capacity Expansion 

The Headworks Capacity Expansion project will provide new influent pumping, screening, and grit 
removal capabilities needed to serve the new wastewater treatment facilities currently under 
construction and in the future. This new headworks facility will provide sufficient preliminary 
treatment of raw influent prior to primary, secondary, and tertiary treatment processes.  

Influent flow design criteria are summarized in Table 2-3.  
 

Table 2-3. Influent Flow Design Criteria 
Parameter Basis of Design 

Startup minimum hour 1.27 mgd 

Minimum hour 2.74 mgd 

Average annual 13.01 mgd 

Maximum month 15.0 mgd 

Peak day 20.16 mgd 

Peak hour 30.23 mgd 

Buildout peak hour 63.58 mgd 
 

The influent pump station will be located in the space north of existing Primary Clarifier 3. The 
headworks facility and biofilter will be located north and west of the existing WRRF. A summary of 
headworks upgrades design criteria is provided in Table 2-4.  
 

Table 2-4. New Influent Pump Station and Headworks Process Design Criteria 
Facility/Unit Process Capacity Configuration 
Influent Pump Station Firm peak hour: 30.2 mgd 

Buildout peak hour: 63.6 mgd 

Small pumps 

• 2, 4-mgd capacity screw centrifugal (immersible) pump 

• 2, 51-hp variable speed motors 

• 28.5-ft TDH 

Large pumps 

• 4, 8-mgd capacity screw centrifugal (immersible) pumps 

• 41-ft TDH 

• 4, 107-hp variable speed motors 

Prerostal wet well configuration with Hidrostal submersible pumps 

 Headworks Building: 68 ft x 29 ft 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-9 

Resource Recovery Facility Plan 

Table 2-4. New Influent Pump Station and Headworks Process Design Criteria 
Facility/Unit Process Capacity Configuration 
Influent Forcemain Design peak hour (1 forcemain line): 

30.2 mgd 

Buildout peak hour (2 foremains): 
63.6 mgd 

• 1, 36-inch forcemain (and portion of second forcemain) 

Influent Screening 2 +1 standby current phasea 

3 +1 future at buildout peak hour 

21.2 mgd capacity per perforated 
plate/raked bar screen 

• 3, 21.2 mgd perforated plate screens 

• 6-mm plate perforation size 

• 3, variable speed 1.5-hp screen motors 

• 3, constant speed 2-hp brush motors 

• 2, 150 ft3/hr screenings washer/compacter with grinder 

• 1, manually raked bar screen 

• 1.0-inch bar spacing 

• Channel Dimensions (width x depth): 3.5 ft x 8 ft  

Grit Removal Firm peak hour: 32 mgd 

Firm peak hour: 95 percent removal 
of 125-µm and larger grit 

Total peak hour: 95 percent removal 
of 75 µm and larger grit 

• 2, stacked tray settlers 

• 12-ft diameter 

• 3, 300-gpm recessed impeller grit pumps 

• 2, 300-gpm vortex grit washers 

• 2, 2.0 cubic yard/hour grit dewaterers 

Primary Clarifier Splitter 
Box 

 • Flow distribution control: 4 parallel cutthroat flumes (space for 
8 total) 

• Flume size (throat width x length): 2 ft x 6 ft 

• Pipe size for Primary Clarifiers 3 and 4 (combined): 42-in 

• Pipe size for Primary Clarifiers 5 and 6 (each): 36-in 

Headworks Biofilter Sized to treat all exhaust air from 
headworks building and covered 
equipment/channels 

• 2 headworks biofilter blowers 

• Blower 1 Capacity: 6,990 acfm 

• Blower 2 Capacity: 6,770 acfm 

• Motor size 

• Blower 1: 20 hp 

• Blower 2: 15 hp 

• 2 headworks biofilters – engineered media 

• Media Volume, each: 4,800 ft3 

• Media Depth, each: 6 ft 

• Residence Time  

• Biofilter 1: 43 seconds 

• Biofilter 2: 41 seconds  
a. Current phase refers to construction at present. 

acfm = actual cubic feet per minute. 

2.3.2 Primary Treatment Expansion 

The primary treatment system is designed to remove readily settleable solids from the influent liquid 
stream. Concentrated solids that have settled out in this process are removed by the primary sludge 
pumps and conveyed to either the fermenters or to the digesters. Primary clarifier effluent is 
conveyed to the aeration basins by the secondary pump station, currently. Existing Primary Clarifiers 
3 and 4 are 80-ft diameter circular primary clarifiers and are normally in operation. Primary Clarifier 
1 has been repurposed for use as a gravity thickener at the fermentation facilities. Primary Clarifier 2 
has been mothballed, with plans to possibly convert it to a gravity thickener in the future.  

The current liquid stream expansion project includes primary treatment process expansion with two 
new 80-ft diameter primary clarifiers and associated primary sludge and scum collection and 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-10 

Resource Recovery Facility Plan 

pumping facilities. The two new primary treatment process units, Primary Clarifier 5 and 6, are being 
constructed in the northwest corner of the WRRF’s expansion area and adjacent to the headworks 
expansion site. Space for future Primary Clarifiers 7 through 10 is planned to be adjacent to Primary 
Clarifiers 5 and 6. The clarified primary effluent will flow by gravity to the new mixed liquor 
distribution channel, where it will combine with RAS for even flow distribution to the new aeration 
basins. 

The primary treatment process elements were reviewed through a series of workshops between the 
City and BC, during which appropriate equipment for each process element was selected. These 
components were designed according to requirements of IDAPA 58 Title 1 Section 16; IDAPA 
Wastewater Rules do not contain redundancy requirements for primary clarifiers. The number of 
units is instead based on average and peak hourly flow conditions with all units in service. The 
typical peak hour design surface overflow rate (SOR) of each primary clarifier is 3,000 gallons per 
day per square foot. Therefore, the peak capacity of each clarifier is 15.1 mgd, yielding a primary 
treatment capacity of 60.4 mgd with all four clarifiers in service. 

The two new primary clarifiers will be supported by one primary sludge/scum pump station. The 
pump station will house three, 70-gpm primary sludge pumps and grinders for Primary Clarifiers 5 
and 6, with space provided for two additional future primary sludge pumps associated with Primary 
Clarifiers 7 and 8, when needed. Positive displacement primary sludge pumps will function to convey 
primary sludge and, intermittently, primary scum to fermentation (primary sludge only) or digestion 
(primary scum and/or sludge).  

2.3.3 Secondary Treatment Expansion 

Existing secondary treatment facilities include a secondary pump station, four aeration basins, three 
secondary clarifiers, and associated RAS and scum pumping systems. The secondary treatment 
process removes total suspended solids (TSS), biochemical oxygen demand (BOD), ammonia, and 
nitrate/nitrite from the wastewater. When the system is operated in A20 (anaerobic/anoxic/oxic) 
configuration it can achieve enhanced biological phosphorus removal. Existing aeration basins are 
sized to 630,000 gallons each with maximum month capacity of 10.2 mgd.  

Secondary treatment process expansion will consist of four new aeration basins, a secondary 
clarifier splitter box, two new secondary clarifiers, a new aeration blower building, a new RAS transfer 
station, and a new RAS/WAS return tank system. The new aeration basins were designed using the 
BioWin™ biological process simulator (EnviroSim Inc., Hamilton, Ontario) to establish tank volumes, 
oxygen demands, alkalinity and pH impacts, and chemical demands for supplemental carbon 
addition to meet future nutrient permit requirements. The BioWin model was calibrated per Water 
Environmental Research Foundation calibration protocols based on existing plant performance and 
an influent wastewater characterization study conducted in January 2015. Design flow and loadings 
from Table 2-2, Section 2.3, were used for modeling and sizing the new aeration basins. Future 
buildout of the aeration system is projected to include up to 16 basins in service. 

To accommodate changing effluent regulations, the new aeration system configuration has some 
differences compared to the existing aeration system. First, the new aeration basin configuration will 
have a different number and type of aerated and unaerated zones compared to the current 
configuration. Each new aeration basin train will have three “swing zones” that can operate 
aerobically or anoxically, allowing for operation in an A/O, 5-Stage Bardenpho, or A2O configuration. 
This flexibility will allow the Meridian WRRF to adapt to changing and more stringent regulations that 
are anticipated to occur in the future. Secondly, the new aeration basin is deeper compared to the 
existing system (18 ft versus 14 ft) to provide the additional volume required to meet more stringent 
nutrient removal requirements and to facilitate improved oxygen transfer efficiency of the fine-pore 
aeration system. Third, the inclusion of an influent feed channel to the aeration basins will equally 



Wastewater Resource Recovery Facility Plan Chapter 2

 

 
2-11 

Resource Recovery Facility Plan 

distribute primary effluent and RAS amongst them rather than a separate piped RAS feed to the 
existing units; this change also allows for simpler future expansion of the system.  

Mixing of aerated and swing zones (when air is on) to maintain sufficient solids suspension will be 